PREAKE é TUVRheinland®

Priifbericht - Produkte CN247569 001
Test Report - Products Page 92 of 167
TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: SWFT eScooter
Identification: SWFT-SD14-BLK
Test Standard: FCC Part 15C
Test Detail: Radiated Emission
Operation Mode: TXEDRL
Climate Condition: 22 °C, 53 %, 101 kPa
Test Voltage/ Freq:
Receipt No: 170386300
Report No: /
Result: Pass
Comment: Test distance is 3m; Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREF011-A02-06_1GHz-18GHz_With PreAMP EXT& Hight-pass filter
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuV/m) (ms) (kHz) (dB/m) - PK+ PK+
(dB) (dBpVim)
1497.000000 344 1000.0 1000.000 | H -22.0 396 740
1892.000000 352 1000.0 1000.000 | H -20.8 389 740
3180.000000 40.3 1000.0 1000.000 | H 155 337 74.0
6336.000000 443 1000.0 1000.000 | H 8.7 297 740
13748.000000 51.4 1000.0 1000.000 | H 22 226 74.0
17490.000000 537 1000.0 1000.000 | H 32 203 740
Limit and Margin AV
Frequency Average Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpVim) (ms) (kHz) (dB/m) | - AVG AVG
(dB) | (dBpVim)
1497, 211 1000.0 1000.000 | H -22.0 33.0 54.0
1892.000000 223 1000.0 1000.000 | H -20.8 M7 54.0
3180.000000 2713 1000.0 1000.000 | H -15.5 26.7 54.0
6336.000000 313 1000.0 | 1000.000 | H 8.7 217 540 |
13748.000000 381 1000.0 1000.000 | H 2.2 159 54.0
17490.000000 41.0 1000.0 1000.000 | H 32 13.0 54.0
ondons L3 Ty Chen
Tested by: - Reviewed by: 4
20241014 20241015
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TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: SWFT eScooter
Identification: SWFT-SD14-BLK
Test Standard: FCC Part 15C
Test Detail: Radiated Emission
Operation Mode: TXEDRM
Climate Condition: 22 °C, 53 %, 101 kPa
Test Voltage/ Freq:
Receipt No: 170386300
Report No: /
Result: Pass
Comment: Test distance is 3m; Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREF011-A02-06_1GHz-18GHz_With PreAMP EXT& Hight-pass filter
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuV/m) (ms) (kHz) (dB/m) - PK+ PK+
(dB) (dBpVim)
1497.000000 344 1000.0 1000.000 | H -22.0 396 740
1892.000000 352 1000.0 1000.000 | H -20.8 389 740
3180.000000 40.3 1000.0 1000.000 | H 155 337 74.0
6336.000000 443 1000.0 1000.000 | H 8.7 297 740
13748.000000 51.4 1000.0 1000.000 | H 22 226 74.0
17490.000000 537 1000.0 1000.000 | H 32 203 740
Limit and Margin AV
Frequency Average Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpVim) (ms) (kHz) (dB/m) | - AVG AVG
(dB) | (dBpVim)
1497, 211 1000.0 1000.000 | H -22.0 33.0 54.0
1892.000000 223 1000.0 1000.000 | H -20.8 M7 54.0
3180.000000 2713 1000.0 1000.000 | H -15.5 26.7 54.0
6336.000000 313 1000.0 | 1000.000 | H 8.7 217 540 |
13748.000000 381 1000.0 1000.000 | H 2.2 159 54.0
17490.000000 41.0 1000.0 1000.000 | H 32 13.0 54.0
ondons L3 Ty Chen
Tested by: - Reviewed by: 4
20241014 20241015




PREAKE é TUVRheinland®

Priifbericht - Produkte CN247569 001
Test Report - Products Page 96 of 167
TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: SWFT eScooter
Identification: SWFT-SD14-BLK
Test Standard: FCC Part 15C
Test Detail: Radiated Emission
Operation Mode: TXEDRM
Climate Condition: 22 °C, 53 %, 101 kPa
Test Voltage/ Freq:
Receipt No: 170386300
Report No: /
Result: Pass
Comment: Test distance is 3m; Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREF011-A02-06_1GHz-18GHz_With PreAMP EXT& Hight-pass filter
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuV/m) (ms) (kHz) (dB/m) - PK+ PK+
(dB) (dBpVim)
1389.000000 343 1000.0 1000.000 | H -22.3 397 740
2864.000000 389 1000.0 1000.000 | H -16.4 351 740
3945.000000 41.4 1000.0 1000.000 | H -13.6 326 74.0
6225.000000 445 1000.0 1000.000 | H 9.1 295 740
13635.000000 50.3 1000.0 1000.000 | H 2.1 237 74.0
17450.000000 538 1000.0 1000.000 | H 3.0 202 740
Limit and Margin AV
Frequency Average Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpVim) (ms) (kHz) (dB/m) | - AVG AVG
(dB) | (dBpVim)
1389. 20.7 1000.0 1000.000 | H -22.3 333 54.0
2864.000000 261 1000.0 1000.000 | H -16.4 28.0 54.0
3945.000000 21.7 1000.0 1000.000 | H -13.6 26.3 54.0
6225.000000 313 1000.0 | 1000.000 | H 91 217 540 |
13635.000000 375 1000.0 1000.000 | H 21 16.6 54.0
17450.000000 41.0 1000.0 1000.000 | H 3.0 13.0 54.0
ondons L3 Ty Chen
Tested by: - Reviewed by: 4
20241014 20241015
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

SWFT eScooter
SWFT-SD14-BLK
FCC Part 15C
Radiated Emission
TXEDRH

22 °C, 53 %, 101 kPa

170386300

/

Pass

Test distance is 3m; Horizontal

18GHz-26GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT

Level in dBpVim

18 19 20

21 22 23 24 25 26
Frequency in GHz

onpons L2 (dl/ Cher
Reviewed by:

20241015

Tested by: -
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak | Average Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpV/im) | (dBpV/m) (ms) (kHz) (dB/m) - PK+ PK+
(dB) (dBpVim)
18219.000000 521 39.0 1000.0 1000.000 H 6.6 219 740
19084.000000 527 386 1000.0 1000.000 | H 6.6 213 740
21453.000000 525 388 1000.0 1000.000 | H 58 216 74.0
22744.000000 525 394 1000.0 1000.000 | H 6.1 215 740
24286.0 52.9 39.9 1000.0 1000.000 | H 58 211 74.0
25552.000000 535 40.0 1000.0 1000.000 | H 6.1 205 740
Limit and Margin AV
Frequency MaxPeak | Average Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpV/im) | (dBpVim) (ms) (kHz) (dB/m) | - AVG AVG
(dB) (dBpVim)
18219. 521 39.0 1000.0 1000.000 | H 6.6 15.0 54.0
19084.000000 527 38.6 1000.0 1000.000 | H 6.6 15.4 54.0
21453.000000 52.5 38.8 1000.0 1000.000 | H 58 15.3 54.0
22744.000000 525 394 1000.0 1000.000 | H 6.1 | 146 | 540 |
24286.000000 529 399 1000.0 1000.000 | H 58 141 54.0
25552.000000 535 40.0 1000.0 1000.000 | H 6.1 14.0 54.0
o L2 ‘_'\,JL; Chew
Tested by: - Reviewed by: 4
20241014 20241015
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

SWFT eScooter
SWFT-SD14-BLK
FCC Part 15C
Radiated Emission
TXEDRH

22 °C, 53 %, 101 kPa

170386300

/

Pass

Test distance is 3m; Vertical

18GHz-26GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT

Level in dBpVim

18 19 20

21 22 23 24 25 26
Frequency in GHz

Db O L1 ,1_'.:.;';!’; J"
Reviewed by: J

20241015

Tested by: -
20241014
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuV/m) (ms) (kHz) (dB/m) - PK+ PK+
(dB) (dBpVim)
18414.000000 529 1000.0 1000.000 |V 6.6 211 740
20284.000000 51.7 1000.0 1000.000 |V 6.1 224 740
21459.000000 52.0 1000.0 1000.000 | V 58 220 74.0
22836.000000 526 1000.0 1000.000 |V 6.1 214 740
24209.000000 53.3 1000.0 1000.000 | V 58 20.7 74.0
25599.000000 536 1000.0 1000.000 |V 6.1 204 740
Limit and Margin AV
Frequency Average Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpVim) (ms) (kHz) (dB/m) | - AVG AVG
(dB) | (dBpVim)
18414, 391 1000.0 1000.000 |V 6.6 149 54.0
20284.000000 39.0 1000.0 1000.000 |V 6.1 15.0 54.0
21459.000000 38.7 1000.0 1000.000 | V 58 15.3 54.0
22836.000000 395 1000.0 | 1000.000 |V 6.1 145 | 540 |
24209.000000 40.0 1000.0 1000.000 |V 58 14.0 54.0
25599.000000 401 1000.0 1000.000 |V 6.1 139 54.0
ondons L3 Ty Chen
Tested by: - Reviewed by: 4
20241014 20241015
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:

Climate Condition:
Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1

Frequency Range:

Receiver:
Transducer:

SWFT eScooter
SWFT-SD14-BLK
FCC Part 15C
Radiated Emission
TXEDRL

22 °C, 53 %, 101 kPa

170386300

/

Pass

Test distance is 3m; Horizontal

18GHz-26GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT

EMC Test Service Hotline: +86-20-28391188

Level in dBpVim

19 20 21 22 23 24 25
Frequency in GHz

Do Ly / _‘ -u‘h/ (J'"i'
Reviewed by: /
20241015

Tested by:
20241014
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpV/m) (ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dBpV/m)
18218.000000 514 1000.0 1000.000 | H 6.6 226 740
20337.000000 52.0 1000.0 1000.000 H 6.1 220 740
21350.000000 51.7 1000.0 1000.000 | H 57 223 74.0
22790.000000 521 | 1000.0 | 1000.000 | H_ 61| 219 740
24234.000000 53.2 1000.0 1000.000  H 5.8 208 74.0
25605.000000 533 1000.0 | 1000.000 | H 6.1 20.7 740
Limit and Margin AV
Frequency Average | Meas. Time | Bandwidth | Pol | Corr. | Margin | Limit-
(MHz) {(dBpV/m) {ms) (kHz) (dB/m) | - AVG AVG
(dB) | (dBuVim)
18218.000000 39.1 1000.0 1000.000 | H 6.6 14.9 54.0
20337.000000 389 1000.0 | 1000.000 | H 6.1 15.1 | 54.0 |
21350.000000 38.8 1000.0 1000.000 | H 5.7 15.2 54.0
22790.000000 39.3 1000.0 | 1000.000 | H 6.1 14.7 | 540 |
24234.000000 40.0 1000.0 1000.000  H 5.8 14.0 54.0
25605, 40.1 1000.0 1000.000  H 6.1 13.9 54.0
Db, T ~ I.I‘h/ e
Tested by: Reviewed by:
20241014 20241015
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

SWFT eScooter
SWFT-SD14-BLK
FCC Part 15C
Radiated Emission
TXEDRL

22 °C, 53 %, 101 kPa

170386300

/

Pass

Test distance is 3m; Vertical

18GHz-26GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT

Level in dBpVim

18 19 20

21 22
Frequency in GHz
Do Ly / _‘ -u‘h/ (J'"i'
Tested by: Reviewed by: /
20241014 20241015
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpV/m) (ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dBpV/m)
18134.000000 52.2 1000.0 1000.000 |V 6.6 218 740
19311.000000 521 1000.0 1000.000 |V 6.5 219 740
21389.000000 51.4 1000.0 1000.000 | V 5.7 226 74.0
22760.000000 523 | 1000.0 | 1000.000 | V 61 27| 740 |
24214.000000 53.0 1000.0 1000.000 |V 5.8 21.0 74.0
25660.000000 531 1000.0 | 1000.000 | V 6.0 209 740
Limit and Margin AV
Frequency Average | Meas. Time | Bandwidth | Pol | Corr. | Margin | Limit-
(MHz) (dBpV/m) {ms) (kHz) (dB/m) | - AVG AVG
(dB) | (dBuV/im)
18134.000000 395 1000.0 1000.000 | V 6.6 14.5 54.0
19311.000000 385 1000.0 | 1000.000 | V 6.5 155 | 54.0 |
21389.000000 38.7 1000.0 1000.000 |V 5.7 15.3 54.0
22760.000000 39.3 1000.0 | 1000.000 | V 6.1 14.7 | 540 |
24214.000000 39.9 1000.0 1000.000 |V 5.8 14.1 54.0
25660, 40.2 1000.0 1000.000 |V 6.0 13.9 54.0
Db, T ~ I.I‘h/ e
Tested by: Reviewed by:
20241014 20241015
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

SWFT eScooter
SWFT-SD14-BLK
FCC Part 15C
Radiated Emission
TXEDRM

22 °C, 53 %, 101 kPa

170386300

/

Pass

Test distance is 3m; Horizontal

18GHz-26GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT

FGEPart 118 965 H -k

Level in dBpVim

18 19

20

21 22 23 24 25 26
Frequency in GHz

OO, Lo/
Tested by: Reviewed by:
20241014 20241015

-uri‘;/ Cher
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuV/m) (ms) (kHz) (dB/m) - PK+ PK+
(dB) (dBpVim)
18405.000000 525 1000.0 1000.000 | H 6.6 215 740
20211.000000 52.0 1000.0 1000.000 | H 6.1 220 740
21291.000000 52.3 1000.0 1000.000 | H 5.7 21.7 74.0
22846.000000 529 1000.0 1000.000 | H 6.1 211 740
24277.000000 52.8 1000.0 1000.000 | H 58 21.2 74.0
25744.000000 535 1000.0 1000.000 | H 6.0 205 740
Limit and Margin AV
Frequency Average Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpVim) (ms) (kHz) (dB/m) | - AVG AVG
(dB) | (dBpVim)
18405. 391 1000.0 1000.000 | H 6.6 149 54.0
20211.000000 393 1000.0 1000.000 | H 6.1 147 54.0
21291.000000 38.7 1000.0 1000.000 | H 5.7 15.3 54.0
22846.000000 395 1000.0 | 1000.000 | H 6.1 146 | 540 |
24277.000000 399 1000.0 1000.000 | H 58 14.1 54.0
25744.000000 40.3 1000.0 1000.000 | H 6.0 13.7 54.0
Db, T ~ \I‘Iﬂ/ e
Tested by: Reviewed by:
20241014 20241015




Priifbericht - Produkte
Test Report - Products

Appendix A
CN247569 001
Page 108 of 167

A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

SWFT eScooter
SWFT-SD14-BLK
FCC Part 15C
Radiated Emission
TXEDRM

22 °C, 53 %, 101 kPa

170386300

/

Pass

Test distance is 3m; Vertical

18GHz-26GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-06_18GHz-25GHz_With PreAMP EXT

Level in dBpVim

18 19 20

21 22
Frequency in GHz
Do =2 . -u‘h/ Chen
Tested by: Reviewed by: 4
20241014 20241015
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpV/m) (ms) (kHz) (dB/m) - PK+ PK+
(dB) (dBpV/m)
18295.000000 52.3 1000.0 1000.000 |V 6.6 21.7 740
20216.000000 524 1000.0 1000.000 |V 6.1 216 740
21377.000000 51.8 1000.0 1000.000 | V 5.7 222 74.0
22762.000000 5338 1000.0 1000.000 |V 6.1 202 740
24284.000000 52.8 1000.0 1000.000 | V 58 21.2 74.0
25699.000000 536 1000.0 1000.000 | V 6.0 204 74.0
Limit and Margin AV
Frequency Average Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpVim) (ms) (kHz) (dB/m) | - AVG AVG
(dB) | (dBpVim)
18295. 39.2 1000.0 1000.000 |V 6.6 14.8 54.0
20216.000000 39.2 1000.0 1000.000 | V 6.1 14.9 54.0
21377.000000 38.8 1000.0 1000.000 | V 5.7 15.2 54.0
22762.000000 39.3 1000.0 | 1000.000 | V 6.1 14.7 | 540 |
24284.000000 39.8 1000.0 1000.000 |V 5.8 14.2 54.0
25699.000000 403 1000.0 1000.000 | V 6.0 13.7 54.0
onons LT - '\r:!l/ Chen
Tested by: Reviewed by:
20241014 20241015
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CN247569 001
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1GHz - 18GHz- SWFT-XPRP-BLK

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Tesl Item:
Identification:
Test Standard:
Tesl Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Caomment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

SWFT eScooter
SWFT-XPRP-BLK
FCC Part 15C
Radiated Emission
TX BT-BDR-H

22 °C, 53 %, 101 kPa

170386300

!

Pass

Test distance is 3m; Horizontal

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-07 _1GHz-18GHz_With PreAMP EXT& Notch filter

1081
1001
a0+

a0+

Level in dBpvim

Frequency in GHz

{ QJ-” :—m{‘.‘; J’ 2r
Tested by: Reviewed by: /
202401128 20241129
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
{MHz) (dBpVim) {ms) (kHz) (dB/m) | -PK+ PK+
(dB) (dBpVim)
5044.000000 428 1000.0 1000.000 | H -115 .2 74.0
6876.000000 44.0 1000.0 1000.000 | H 9.0 30.0 74.0
9166.000000 474 1000.0 1000.000 | H 59 26.6 74.0
11060.000000 47.0 1000.0 1000.000 | H 52 27.0 740
13654.000000 495 1000.0 1000.000 | H 2.8 24.5 74.0
16005.000000 50.6 1000.0 | 1000.000 | H 08 234 | 74.0 |
Limit and Margin AV
Frequency MaxPeak Meas. Time Bandwidth Pol Corr. Margin Limit -
(MHz) (dBpV/m) {ms) (kHz) (dB/m) | -AVG AVG
(dB) (dBpVim)
5044.000000 428 1000.0 1000.000 | H -11.5 243 54.0
6876.000000 440 1000.0 | 1000.000 | H 9.0 229 | 54.0 |
9166.000000 474 1000.0 1000.000 | H 59 20.4 54.0
11060.000000 47.0 1000.0 | 1000.000 | H 5.2 20.3 | 54.0 |
13654.000000 495 1000.0 1000.000 | H 28 17.5 54.0
16005.000000 50.6 1000.0 1000.000 | H 08 16.5 54.0
6!99”{ Rias ~Jefed J o
Tested by: Reviewed by: /
202401128 20241129
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TUV Rheinland (Guangdong) Lid.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

120
1o+
1001

90+

a04

SWFT eScooter
SWFT-XPRP-BLK
FCC Part 15C
Radiated Emission
TX BT-BDR-H

22 °C, 53 %, 101 kPa

170386300
f

Pass
Test distance is 3m; Vertical

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-07 _1GHz-18GHz_With PreAMP EXT& Notch filter

Level in dBpvim

1 2 4 6 ;] 10 12 14 16 18
Frequency in GHz
Lesare  Biae oy Cher
Tested by: Reviewed by: /
202401128 20241129

A TUVRheinland®

EMC Test Service Hotline: +86-20-28391188
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
{MHz) (dBpVim) {ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dBpVim)
4946.000000 425 1000.0 1000.000 | V 117 M5 740
6765.000000 442 1000.0 1000.000 |V 9.0 2938 740
8790.000000 456 1000.0 1000.000 | V 6.4 284 740
11011.000000 47.0 1000.0 1000.000 |V 51 270 740
13659.000000 49.6 1000.0 1000.000 | V 2.8 24.4 740
16512.000000 52.9 1000.0 | 1000.000 | V 0.3 211 | 74.0 |
Limit and Margin AV
Frequency Average | Meas.Time | Bandwidth | Pol | Corr. | Margin | Limit-
(MHz) (dBpV/m) {ms) (kHz) (dB/m) | -AVG AVG
(dB) (dBpVim)
4946.000000 291 1000.0 1000.000 | V -11.7 249 54.0
6765.000000 31.0 1000.0 | 1000.000 | V 9.0 230 | 54.0 |
8790.000000 328 1000.0 1000.000 | V 6.4 212 54.0
11011.000000 34.0 1000.0 | 1000.000 | V 5.1 200 | 54.0 |
13659.000000 36.5 1000.0 1000.000 |V 28 175 54.0
16512.000000 384 1000.0 1000.000 |V 03 15.6 54.0
6!99”{ Rias ~Jefed J o
Tested by: Reviewed by: /
202401128 20241129
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TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: SWFT eScooter
Identification: SWFT-XPRP-BLK
Test Standard: FCC Part 15C
Test Detail: Radiated Emission
Operation Mode: TX BT-BDR-L
Climate Condition: 22 °C, 53 %, 101 kPa
Test Voltage/ Freq:
Receipt No: 170386300
Report No: /
Result: Pass
Comment: Test distance is 3m; Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREF011-A02-07_1GHz-18GHz_With PreAMP EXT& Notch filter
108
100
90

Level in dBpvim

10

1G 26 aG 4G 5G 6 B 106G 18G
Frequency in Hz
¢ @ao oy Cher
Tested by: Reviewed by: /
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A TUVRheinland®

Page 115 of 167

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
{MHz) (dBpVim) {ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dBpVim)
3214.000000 398 1000.0 1000.000 | V -16.2 342 740
5074.000000 43.0 1000.0 1000.000 |V -11.4 31.0 740
7256.000000 452 1000.0 1000.000 | V 86 288 740
9190.000000 47.0 1000.0 1000.000 |V 58 270 740
11021.000000 473 1000.0 1000.000 | V 5.1 26.7 740
17161.000000 54.3 1000.0 | 1000.000 | V 1.7 19.7 | 74.0 |
Limit and Margin AV
Frequency Average | Meas.Time | Bandwidth | Pol | Corr. | Margin | Limit-
(MHz) (dBpV/m) {ms) (kHz) (dB/m) | -AVG AVG
(dB) (dBpVim)
3214.000000 268 1000.0 1000.000 | V -16.2 212 54.0
5074.000000 30.4 1000.0 | 1000.000 | V 1.4 236 | 54.0 |
7256.000000 318 1000.0 1000.000 | V 8.6 222 54.0
9190.000000 341 1000.0 | 1000.000 | V 5.8 199 | 54.0 |
11021.000000 345 1000.0 1000.000 |V 51 195 54.0
17161.000000 41.0 1000.0 1000.000 |V 1.7 13.0 54.0
6!99”{ Rias ~Jefed J o
Tested by: Reviewed by: /
202401128 20241129
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TUV Rheinland (Guangdong) Lid.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:

Receiver:
Transducer:

a0T

801

SWFT eScooter
SWFT-XPRP-BLK
FCC Part 15C
Radiated Emission
TX BT-BDR-L

22 °C, 53 %, 101 kPa

170386300
f

Pass
Test distance is 3m; Vertical

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-07 _1GHz-18GHz_With PreAMP EXT& Notch filter

T

G o

Level in dBpvim

101
ot
101
20T
1 2 4 ] 8 10 12 14 16 18
Frequency in GHz
Lesare  Biae oy Cher
Tested by: Reviewed by: /
202401128 20241129

A TUVRheinland®

EMC Test Service Hotline: +86-20-28391188
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TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
{MHz) (dBpVim) {ms) (kHz) (dB/m) | -PK+ PK+
(dB) (dBpVim)
3928.000000 41.0 1000.0 1000.000 | H -143 33.0 74.0
6068.000000 442 1000.0 1000.000 | H -101 29.8 74.0
8095.000000 46.4 1000.0 1000.000 | H 716 2716 74.0
9661.000000 46.3 1000.0 1000.000 | H 6.2 217 740
13784.000000 50.8 1000.0 1000.000 | H -29 23.2 74.0
16944.000000 52.6 1000.0 | 1000.000 | H 11 21.4 | 74.0 |
Limit and Margin AV
Frequency MaxPeak Meas. Time Bandwidth Pol Corr. Margin Limit -
(MHz) (dBpV/m) {ms) (kHz) (dB/m) | -AVG AVG
(dB) (dBpVim)
3928.000000 41.0 1000.0 1000.000 | H -14.3 26.3 54.0
6068.000000 442 1000.0 | 1000.000 | H -10.1 232 | 54.0 |
8095.000000 46.4 1000.0 1000.000 | H -1.6 209 54.0
9661.000000 46.3 1000.0 | 1000.000 | H 6.2 206 | 54.0 |
13784.000000 508 1000.0 1000.000 | H 29 16.8 54.0
16944.000000 526 1000.0 1000.000 | H 1.1 14.5 54.0
6!99”{ Rias ~Jefed J o
Tested by: Reviewed by: /
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

SWFT eScooter
SWFT-XPRP-BLK
FCC Part 15C
Radiated Emission
TX BT-BDR-M

22 °C, 53 %, 101 kPa

170386300
f

Pass

Test distance is 3m; Horizontal

1GHz-18GHz
TUV FSP30

TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-07 _1GHz-18GHz_With PreAMP EXT& Notch filter

120

1o

1001

a0 T

a04

Level in dBpvim

3G 4G 5G
Frequency in Hz

6&9’1{ Fiae

Tested by:
202401128

Ty Ghen
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20241129

Reviewed by:
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Page 119 of 167

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
{MHz) (dBpVim) {ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dBpVim)
4530.000000 436 1000.0 1000.000 | H -126 304 740
6510.000000 45.0 1000.0 1000.000 | H 8.7 29.0 740
8063.000000 46.3 1000.0 1000.000 | H 716 217 740
9774.000000 46.7 1000.0 1000.000 | H 6.3 273 740
11289.000000 46.3 1000.0 1000.000 | H 5.2 207 740
13722.000000 50.6 1000.0 | 1000.000 | H 29 234 | 74.0 |
Limit and Margin AV
Frequency Average | Meas.Time | Bandwidth | Pol | Corr. | Margin | Limit-
(MHz) (dBpV/m) {ms) (kHz) (dB/m) | -AVG AVG
(dB) (dBpVim)
4530.000000 29.0 1000.0 1000.000 | H -12.6 25.0 54.0
6510.000000 321 1000.0 | 1000.000 | H 8.7 219 | 54.0 |
8063.000000 329 1000.0 1000.000 | H -1.6 211 54.0
9774.000000 336 1000.0 | 1000.000 | H 6.3 204 | 54.0 |
11289.000000 339 1000.0 1000.000 | H 5.2 201 54.0
13722.000000 372 1000.0 1000.000 | H 29 16.8 54.0
6!99”{ Rias ~Jefed J o
Tested by: Reviewed by: /
202401128 20241129
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

SWFT eScooter
SWFT-XPRP-BLK
FCC Part 15C
Radiated Emission
TXBT-BDR-M

22 °C, 53 %, 101 kPa

170386300
f

Pass
Test distance is 3m; Vertical

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-07 _1GHz-18GHz_With PreAMP EXT& Notch filter

120

1o

1001

a0 T

a04

Level in dBpvim

aG 4G 5G 6 B 10G 18G
Frequency in Hz
Lesare  Giao Josy Cher
Tested by: Reviewed by: 4
202401128 20241129
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
{MHz) (dBpVim) {ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dBpVim)
5788.000000 434 1000.0 1000.000 | V -10.6 307 740
8174.000000 447 1000.0 1000.000 |V 1.4 293 740
9496.000000 46.0 1000.0 1000.000 | V 59 28.0 740
11234.000000 47.0 1000.0 1000.000 |V 52 270 740
13644.000000 499 1000.0 1000.000 | V 2.8 242 740
15648.000000 50.3 1000.0 | 1000.000 | V 1.4 23.7 | 74.0 |
Limit and Margin AV
Frequency Average | Meas.Time | Bandwidth | Pol | Corr. | Margin | Limit-
(MHz) (dBpV/m) {ms) (kHz) (dB/m) | -AVG AVG
(dB) (dBpVim)
5788.000000 30.0 1000.0 1000.000 | V -10.6 240 54.0
8174.000000 31.9 1000.0 | 1000.000 | V 7.4 221 54.0 |
9496.000000 33.0 1000.0 1000.000 | V 59 21.0 54.0
11234.000000 338 1000.0 | 1000.000 | V 5.2 203 | 54.0 |
13644.000000 36.5 1000.0 1000.000 |V 28 175 54.0
15648.000000 374 1000.0 1000.000 |V 1.4 16.6 54.0
6!99”{ Rias ~Jefed J o
Tested by: Reviewed by: /
202401128 20241129
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

SWFT eScooter
SWFT-XPRP-BLK
FCC Part 15C
Radiated Emission
TX BT-EDR-H

22 °C, 53 %, 101 kPa

170386300
f

Pass
Test distance is 3m; Horizontal

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-07 _1GHz-18GHz_With PreAMP EXT& Notch filter

120

1o

1001

a0 T

a04

Level in dBpvim

3G 4G 5G 6 B 10G 18G
Frequency in Hz
Lesare  Giao Josy Cher
Tested by: Reviewed by: 4
202401128 20241129
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
{MHz) (dBpVim) {ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dBpVim)
4882.000000 423 1000.0 1000.000 | H -11.9 M7 740
6995.000000 44.0 1000.0 1000.000 | H 91 301 740
8548.000000 459 1000.0 1000.000 | H 6.9 281 740
11221.000000 465 1000.0 1000.000 | H 52 215 740
13620.000000 49.6 1000.0 1000.000 | H 2.8 24.4 740
15983.000000 50.7 1000.0 | 1000.000 | H 08 23.3 | 74.0 |
Limit and Margin AV
Frequency Average | Meas.Time | Bandwidth | Pol | Corr. | Margin | Limit-
(MHz) (dBpV/m) {ms) (kHz) (dB/m) | -AVG AVG
(dB) (dBpVim)
4882.000000 292 1000.0 1000.000 | H -11.9 2438 54.0
6995.000000 31.0 1000.0 | 1000.000 | H 91 230 | 54.0 |
8548.000000 325 1000.0 1000.000 | H 6.9 215 54.0
11221.000000 336 1000.0 | 1000.000 | H 5.2 204 | 54.0 |
13620.000000 36.5 1000.0 1000.000 | H 28 175 54.0
15983.000000 376 1000.0 1000.000 | H 08 16.4 54.0
6!99”{ Rias ~Jefed J o
Tested by: Reviewed by: /
202401128 20241129
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A TUVRheinland®

Priifbericht - Produkte
Test Report - Products

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:

Test ltem: SWFT eScooter
Identification: SWFT-XPRP-BLK
Test Standard: FCC Part 15C

Test Detail: Radiated Emission
Operation Mode: TX BT-EDR-H

Climate Condition:
Test Voltage/ Freq:

22 °C, 53 %, 101 kPa

Receipt No: 170386300
Report No: /
Result: Pass
Comment: Test distance is 3m; Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREFD11-A02-07_1GHz-18GHz_With PreAMP EXT& Notch filter
120
1Mo+
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90+
a0+
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Tested by: Reviewed by: 4
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Limit and Margin PK

EMC Test Service Hotline: +86-20-28391188

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. | Margin Limit -
{MHz) (dBpVim) {ms) (kHz) (dB/m) | -PK+ PK+
(dB) (dBpV/m)
6491.000000 445 1000.0 1000.000 | V 8.7 295 74.0
8057.000000 46.1 1000.0 1000.000 | V 1.6 27.9 74.0
9568.000000 46.5 1000.0 1000.000 | V 6.0 2715 74.0
11774.000000 46.6 1000.0 1000.000 | V 5.5 274 74.0
13618.000000 49.7 1000.0 1000.000 | V 2.8 243 74.0
17065.000000 54.0 1000.0 | 1000.000 | V 1.4 20.0 | 74.0 |
Limit and Margin AV
Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBpV/m) {ms) (kHz) (dB/m) | -AVG AVG
(dB) | (dBpVim)
6491.000000 445 1000.0 1000.000 | V 8.7 223 54.0
8057.000000 46.1 1000.0 | 1000.000 | V 16 21.2 | 54.0 |
9568.000000 46.5 1000.0 1000.000 | V 6.0 20.8 54.0
11774.000000 46.6 1000.0 | 1000.000 | V 55 205 | 54.0 |
13618.000000 49.7 1000.0 1000.000 | V 2.8 17.2 54.0
17065.000000 54.0 1000.0 1000.000 | V 14 14.3 54.0
Lesare Giao oty Chen
Tested by: Reviewed by:
202401128 20241129
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem: SWFT eScooter
Identification: SWFT-XPRP-BLK
Test Standard: FCC Part 15C
Test Detail: Radiated Emission
Operation Mode: TX BT-EDR-L
Climate Condition: 22 °C, 53 %, 101 kPa
Test Voltage/ Freq:
Receipt No: 170386300
Report No: /
Result: Pass
Comment: Test distance is 3m; Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREF011-A02-07_1GHz-18GHz_With PreAMP EXT& Notch filter
120
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